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NOTE: It is our policy to continually improve products and as such we reserve the right to alter data, specifications and component parts without prior notice.
IMPORTANT: No liability is accepted for incorrect use of product. 
WARRANTY: Guarantee is 12 months from purchase date, proof of which will be required for any claim. 

Parts Information:
Cut-Off Machine 355mm 110V Portable
Model No: MG314/110V

Item Part No. Description

1 MSP512.SB Machine Screw Pan Head Phillips M5x12mm 
Black

2 MG314/110-002 Cover

4 MG314/110-004 Screw M5x10

6 MG314/110-006 Screw M5x12

7 MG314/110-007 Orientation Board

8 MG314/110-008 Washer

9 MG314/110-009 Connection Shaft

10 MG314/110-010 Housing

11 MG314/110-011 Shaft Spring Ring

12 MG314/110-012 Pin

13 MG314/110-013 Washer 24

14 MG314/110-014 Spring

16 MG314/110-016 Spring Washer

17 MSP550.S Machine Screw Pan Head Phillips M5x50mm 
(Single)

Item Part No. Description

18 MG314/110-018 Washer 6

19 MG314/110-019 Spring Washer 5

20 SN5.S Steel Nut M5 Zinc Din934 (Single)

21 MG314/110-021 Brush Holder

22 MG314/110-022 Carbon Brush(Single)

23 MG314/110-023 Brush Cover

24 MG314/110-024 Rubber Sleeve

25 MG314/110-025 M4 Ext Tooth Lock Washer

26 MG314/110-026 Screw M4x6

27 MG314/110-027 Stator Assembly

28 MG314/110-028 Spring Washer 5

29 B/6000ZZ Bearing 6000ZZ

-- B/6000Z Bearing 6000Z (NOT SHOWN)

30 MG314/110-030 Screw M5x80

31 MG314/110-031 Air Deflector Part

32 MG314/110-032 Rotor
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33 B/6202ZZ Bearing 6202ZZ

34 MG314/110-034 Washer

35 MG314/110-035 Stop Pin

36 MG314/110-036 Stop Spring

37 MG314/110-037 Gear Box

38 B/6000ZZ Bearing 6000ZZ

39 MG314/110-039 Shaft Spring Ring

40 MG314/110-040 Gear

41 MG314/110-041 Shaft Cover

42 B/6204ZZ Bearing 6204ZZ

43 MG314/110-043 Semi-Circle

44 MG314/110-044 Shaft

45 MG314/110-045 Circlip

46 MG314/110-046 Disc Support 1

47 MG314/110-047 Sleeve

49 MG314/110-049 Disc Support 2

50 MG314/110-050 Disc Spacer

51 SWM10.SB Spring Washer M10 Black(Single)

52 SS1025.S Hex Head Set Screw M10x25mm Single

53 MG314/110-053 Base

54 MG314/110-054 Screw M5x15

55 MG314/110-055 Spring Support

56 MG314/110-056 Adjustable Screw M8x4

57 SN8.S Steel Nut M8 Zinc Din934 (Single)

58 MG314/110-058 Adjustable Base

59 MG314/110-059 Pin

60 MG314/110-060 Washer 12

61 MG314/110-061 Screw Thread Rod

62 MG314/110-062 Active Rod

63 MG314/110-063 Active Board

64 MG314/110-064 Shaft Spring Washer 22

65 MG314/110-065 Orientation Baffle

66 MG314/110-066 Spacer 10

67 MG314/110-067 Bolt M10x20

68 MG314/110-068 Bend Rod

69 MG314/110-069 Pendular Rod

70 MG314/110-070 Step Screw

71 MG314/110-071 Spacer 6

72 MG314/110-072 Diaplasis Spring 2

73 NLN6.S Nyloc Nut M6 Zinc Din 985 (Single)

74 MG314/110-074 Disc Cover

75 MG314/110-075 Spacer

76 MG314/110-076 Outer Disc Cover

77 MG314/110-077 Rivet 6x8

Item Part No. Description

78 SN6.SW Wing Nut M6 (Single)

79 MG314/110-079 Screw

80 MG314/110-080 Spacer 6

81 MG314/110-081 Active Disc Cover

82 NLN4.S Nyloc Nut M4 Zinc Din 985 (Single)

83 MG314/110-083 Screw

84 NLN5.S Nyloc Nut M5 Zinc Din 985 (Single)

85 MG314/110-085 Right Handle

86 SN5.SB Steel Nut M5 Black (Single)

87 MG314/110-087 Cable Sleeve

89 MG314/110-089 Handle Sub-Assembly

90 SN6.S Steel Nut M6 Zinc Din934 (Single)

91 MG314/110-091 Handle Sleeve

92 MG314/110-092 Screw M6x54

93 MG314/110-093 Cable Press Board

94 MG314/110-094 Screw st4.2x15

95 MG314/110-095 Left Handle

96 MG314/110-096 Pin For Gear Base

97 MG314/110-097 Active Gear Base

98 MG314/110-098 Thread Rod Base

99 MG314/110-099 Spring Washer 8

100 MG314/110-100 Screw M8x20

101 MSP530.SB Machine Screw Pan Head Phillips M5x30mm 
Black

102 SWM5.SB Spring Washer M5 Black (Single)

103 MSP550.SB Machine Screw Pan Head Phillips M5x50mm 
Black

104 MG314/110-104 Screw st4.2x19

105 MG314/110-105 Switch

106 MG314/110-106 Capacitor 22uf 2.5x1.5

107 MG314/110-107 Thread Rod Spacer

108 MG314/110-108 Hex Head Set Screw, M6 x 20mm

109 MG314/110-109 Spring Washer 6

110 MG314/110-110 Chain

111 NLN6.S Nyloc Nut M6 Zinc Din 985 (Single)

112 MG314/110-112 Diaplasis Spring 1

113 MG314/110-113 Spark Baffle

114 MG314/110-114 Spring Washer 6

115 MG314/110-115 Screw M6x20

116 MG314/110-116 Ankle

117 MG314/110-117 Rubber Base

118 MG314/110-118 Spring Washer

119 MG314/110-119 Phillips Bolt M6x20

-- PTC/355C Cutting Disc Ø355 x 3mm 25.4mm Bore (NOT 
SHOWN)


